LE10

challenger-le10.png

Repair parts for Challenger 10,000lb, two-post, surface mounted LE10 lift. If you do not see a link to the part you need below, please contact us for further assistance.

Click on any of the diagrams below to see its full-sized version.

le10-complete-lift-diagram-marked.jpg

le10-idler-and-power-columns-diagram-marked.jpg

 

Diagram Item # Part Description Part #
1 POWER COLUMN WELD L5-02-01-00CH
1a IDLER COLUMN WELD L5-02-01-00CH 
2 STANDARD HEIGHT EXTENSION L5-02-02-01CH 
2a 2' EXTENDED HEIGHT EXTENSION L5-02-02-01CHH 
3 OVERHEAD WELD L5-03-01 
4 CARRIAGE JSJ5-08-00CH 
5 FRONT FEMALE ARM JSJ5B-10-01-00 
6 FRONT INTERMEDIATE ARM JSJ5B-10-02-00
7 FRONT MALE ARM JSJ5-10-03-00CH 
8 ARM PIN JSJ5-11 
9 REAR FEMALE ARM JSJ5B-09-01-00B 
10 REAR MALE ARM JSJ5-09-02-00CH 
11 FOOT PAD ASSEMBLY B2270
11a RUBBER PAD INSERT A1104-H 
11b FOOT PAD WELD A1101-1H 
11c 2x30 RETAINING RING B17256 
11d THREADED SLEEVE B2261 
11e 3x45 RETAINING RING B17257 
11f THREADED INSERT B17276-1 
12 CYLINDER, O-RING JSJ5-07-00CHA
13 POWER UNIT AB-9367-DLH 
13a POWER UNIT, 3 PHASE AD-9367 
14 SHUTOFF BAR JSJ5-03-02CH 
15 SHUTOFF BAR CUSHION JSJ5-03-03 
16 HOSE GUIDE BRACKET JSJ4-02-02-02 
17 HOSE GUIDE JSJ4-02-17 
18 HOSE GUIDE NUT JSJ4-02-18
19 POWER SIDE HOSE GUIDE JSJ5-02-03-00Q 
19a IDLER SIDE HOSE GUIDE JSJ5-02-03-00FQ 
20 WASHER 6MM X10-032 
21 SPRING WASHER 6MM X10-033 
22 NUT M6 X10-034 
23 BOLT M6 x 20 X10-051 
24 SYNCHRONIZING CABLE (STANDARD HEIGHT) JSJ5-04-00CH
24a. SYNCHRONIZING CABLE (2 FT EXT HEIGHT) JSJ5-04-00CHH 
25 BOLT M12 x 30 X10-037
26 SPRING WASHER 12MM X10-039
27 WASHER 12MM X10-038
28 NUT M12 X10-040
29 IDLER COLUMN HOSE JSJ5-18CH
30 UNION TEE JSJ4-15
31 POWER UNIT HOSE JSJ5-17CH
32 O-RING ELBOW JSJ5-19
33 CYLINDER ELBOW, O-RING JSJ6-19 
34 POWER COLUMN HOSE JSJ4-16 
35 3/4" x 5-1/2" CONCRETE ANCHOR BOLT 31058 
36 BOLT M8 x 25 X10-060 
37 NUT M8 X10-048 
38 LOCK COVER JSJ5-02-14CH 
39a. LOCK RELEASE CABLE (STANDARD HEIGHT) L5-06-00CH
39b. LOCK RELEASE CABLE (2FT EXTENDED HEIGHT) L5-06-00CHH
40 LOCK PAWL B1140
41 LOCK SPRING, 1/2 O.D. A1132
42 M12 LOCK NUT 1-16388A
43 SHOULDER BOLT 1-16288A
44 LOCK SPRING, 3/8" O.D. A1131
45 LOCK RELEASE CLEVIS JSJ5-02-04-01CH
46 LOCK HANDLE STUD JSJ5-02-04-02CH
47 LOCK NUT M10 X10-096
48 LOCK KNOB JSJ3-01-02-2-9
49 CLAMP, 20MM DIA. 1-04982A
50 M5 x 10 SCREW VS10-10-25
51 CLAMP, 5MM DIA. 1-05082A 
52 M5 x 10 SCREW X10-065 
53 CLEVIS PIN KIT 37119
54 WASHER 20MM X10-099 
55 LIMIT SWITCH PACKAGE (INCLUDES ITEM #s 56-59) B2064-01 
56 M6 x 14MM SCREW B2065-3 
57 M6 SERRATED FLANGE HEX NUT B2065-4 
58 M10 x 55 CLEVIS PIN B2065-5 
59 HAIRPIN COTTER PIN GJY12-3
60 NUT M16 X10-095 
61 SYNCHRONIZING SHEAVE JSJ3-03-02 
62 AXLE JSJ4-03-03 
63 MIDDLE SPACER SLEEVE JSJ4-03-05
64 SPACER SLEEVE JSJ4-03-06 
65 WASHER X10-055 
66 SPRING WASHER 10MM X10-074 
67 SCREW M10 x 25 X10-077 
68 INNER GEAR JSJ5-09-07
69 M10 SCREW JSJ4-09-08 
70 FLAT WASHER 10MM X10-073 
71 SPRING PIN 4 x 30 X10-081 
72 ARM RESTRAINT SPRING JSJ4-14 
73 OUTER GEAR JSJ4-12 
74 SLIDE BLOCK JSJ5-08-15 
75 BOLT M12 x 45 X10-092 
76 DOOR GUARD JSJ4-05CH 
77 WASHER 8MM X10-087 
78 BOLT M8 x 30 X10-088 
79 SPRING PIN 4 x 24 X10-080 
80 ARM RESTRAINT PIN JSJ5-13 
81 ROLL PIN, 6 DIA. x 30 B2211
82 40.5 x 48 x 20 LONG COLLAR JSJ5-22CH 
83 M8 x 8 SET SCREW CUP POINT JSJ5-23CH 
84 CABLE TRAPPING ROD JSJ5-03-07CH 
85 M6 LOCK NUT B31061
86 EXTENSION HOSE (2FT. EXTENDED HEIGHT) JSJ5-21H